



AFTER VISIT SUMMARY

Earl Herr MRN: 000022645566

10/13/2017 1:30 PM GASTROENTEROLOGY

Instructions from LYNNE DIEM-MI DO MD, M.D.

Your personalized instructions can be found at the end of this document.

What's Next

OCT 18 2017 **Office Visit** with MEENU BAWA MD, M.D.
Wednesday October 18 11:50 AM

PRIMARY CARE: INTERNAL MEDICINE
400 CRAVEN RD
SAN MARCOS CA
92078-4201
800-290-5000

Medications

Clinic Administered Medications Ordered This Visit

Midazolam Inj 6 mg (VERSED)
Meperidine (PF) Inj 50 mg (DEMEROL)
diphenhydrAMINE Inj 25 mg (BENADRYL)

Visit Medication List

Patient

reported, restarted, and new medications relevant to this visit. This may not reflect all medications the patient is taking.

	Dosage
morphine (MSIR) 30 mg Oral Tab (Taking)	Take 1 tablet by mouth every 8 hours as needed for pain-must last 14 days.
fentaNYL (DURAGESIC) 12 mcg/hr TD 72hr Patch (Taking)	APPLY 1 PATCH TO SKIN EVERY 72 HOURS. REMOVE OLD PATCH BEFORE APPLYING THE NEW ONE to be taken with 25 mcg patches for total 37 mcg
fentaNYL (DURAGESIC) 25 mcg/hr TD 72hr Patch (Taking)	APPLY 1 PATCH TO SKIN EVERY 72 HOURS. REMOVE OLD PATCH BEFORE APPLYING THE NEW ONE to be taken with 12 mcg patches for total 37 mcg

Today's Visit

You saw LYNNE DIEM-MI DO MD, M.D. on Friday October 13, 2017. The following issues were addressed:

- NAUSEA
- ABDOMINAL PAIN



Blood Pressure
117/74



BMI
30.91



Weight
215 lb
6.2 oz



Height
5' 10"



Temperature (Tympanic)
98.5 °F



Pulse
74



Respiration
12



Oxygen Saturation
92%

Medications Given

diphenhydrAMINE (BENADRYL) last given at 2:05 PM

Meperidine (PF) (DEMEROL) last given at 2:06 PM

Midazolam (VERSED) last given at 2:06 PM

Visit Medication List

Patient reported, restarted, and new medications relevant to this visit. This may not reflect all medications the patient is taking. (continued)

	Dosage
Diazepam (VALIUM) 10 mg Oral Tab (Taking)	TAKE ONE-HALF TO 1 TABLET ORALLY EVERY 12 HOURS NO EARLY REFILLS MUST LAST ONE MONTH
Famotidine (PEPCID) 40 mg Oral Tab (Taking)	Take 1 tablet by mouth 3 times a day
Sucralfate (CARAFATE) 1 gram Oral Tab (Taking)	Take 1 tablet (1 gram) by mouth 2 times daily
hydrOXYzine HCl (ATARAX) 25 mg Oral Tab (Taking)	Take one-half tablet orally two times daily if needed for anxiety and 1 TO 2 TABLETS DAILY AT BEDTIME IF NEEDED FOR SLEEP
Hyoscyamine (LEVSIN SL) 0.125 mg SL Subl Tab (Taking)	Dissolve 1 tablet under the tongue every 4 hours as needed for abdominal cramps
Dicyclomine (BENTYL) 10 mg Oral Cap (Taking)	Take up to 3 capsules by mouth 3 times a day as needed for abdominal cramps
Pantoprazole (PROTONIX) 40 mg Oral TBEC DR Tab (Taking)	Take 1 tablet by mouth 2 times a day 30 minutes before breakfast and dinner
Colestipol (COLESTID) 1 gram Oral Tab (Taking)	Take 1 tablet by mouth 1 to 2 times a day as needed for post-cholecystectomy diarrhea

New Orders

Normal Orders This Visit

START IV [210604 Custom]

TRANSORAL EGD, FLEXIBLE, DIAGNOSTIC [43235 CPT(R)]

Common Medication Direction Abbreviations

PO = Orally, QD = Once/day, BID = Twice/day, TID = 3x/day, QID = 4x/day, PRN = as needed

QHS = Every night at bedtime, AC = Before meals, PC = After meals, c = With, s = Without

Allergies as of 10/13/2017

Reviewed On: 10/13/2017 By: Gohari, Raheleh (R.N.), R.N.

	Severity	Noted	Reaction Type	Reactions
Codeine Phosphate Chest pain	Not Specified	05/02/2017		Other